JK-W4-D

7 an £ B % B 4 &7 o F 14 E i
Manual book & parts book




H 3%/CONTENTS

fE
—. LMt (Bushing assemblies)
T R (Frame assemblies)

b

RN

(B
(.
=
b=,
1.
=
7.
(RN
WA

Fou Bl A2EE M (Silicon oil delice assemblies)

=

HFERT (Cover assemblies)

45 H 1 (Cloth plate assemblies)

TARER M (Hook shaft assemblies)

FAMEAF Main shaft assemblies)

FHATEBIE (Needle bar assemblies)

4 (Needle guard assemblies)

LHEAF ( Looper assemblies)

I (Feed dog holder assemblies)
ZERN R (Differential assemblies)
JEM IR (Presser form assemblies)
WEEF T (Needle feeding assemblies)
ARELFRAT (Thread loosing assemblies)
WM (Thread loosing assemblies)
TR MIESME R (Qutside cam assemblies)
FEahics
A H T (011 pump assemblies)

B (Lubricatrion assemblies)

BRI (Thread apool assemblies)



T FERERMF (011 plate assemblies)
. B LA (specific parts)

05% F#BM (05 specific parts)

05L% F#3 (05 specific parts)
. 05L& (05 specific parts)
“NL B ( specific parts)
—tt. 05, 0TLHERM (05, 07 specific parts)
— I\ 03 LA (05specific parts)
— L. 23 HEM (23 specific parts)
=t KRR (Accessories assemblies)
TERFI Notes for safe
WA-D-0525 3 FL LA ] 2815 1 13
WA-DFRL A 5 5 B 15




A wEHE

Ve Wl

SIFIRARIERSFMHAORE, THOIMATEM, M
R TR .

RO TR B
1'&!

m'ﬂ
3?* MMMJ:&‘F mmﬂmm*‘-ﬁ
BzIE, BikiTiRE.

N\ OBSERVE THESE SAFETY PRECAUTIWS
Though
doviees
*To prevent accidens, do ot remove safety devices or parts whike
operating the nchine
*Domt other unnecessany
while opesating the nachne
e Always wmoff the power.
mnby

D g chaunng o
R

T
eSS ST
. HE
SHFESFFRAL.
Caution

A cluchmotor keeps on mning for awhile by inentiaafier wmiing
o the power(D) sucderly . I the nuchine pedil2) is siepped on
inechvertently | mmwmdnmmmm

unsnnm;;zﬁrmg(ﬂ‘mum

SEBFHETHLER, FHutiKFERER.

of SR thiN R iR,

oA TRRELI, B RIFEMRN, BRAMBFT
BB, WTLUER.

oTumoll the power before keving the machine tible .

‘oChockththe mechine is sccurcly groundee.

a#mTE
Schematic diagram to the machine table

WeRTEATERNMT
Cut the refeming the diagram

FEhthim Manual lubrication

F YR I VLIR M AE AR, S AR —FR R B
SR SEEMEY, iR A2~ 3.
HUmREMFELFEEN (HIGH SPEED SEWING
MACHINE OIL YISO 5 VG228 [8).

Supply 20’3 drops of oil by hand when the machine isused for the
fiist time or hesbeen left unused for some time.

Note: Utifice [HIGH SPEED SEWING MACHINE OIL|
recomendado por (IS0 VG22)




L
i Blﬁis&;ﬂiﬁﬂ-‘ﬂ!*ﬁ—ﬂ 2 kT . :;mﬁﬁ?l 3R,
BRE EAHIGH  SPEF]
MA( HINI OIL] (ISORSE SVG2248E) .
Lubrication

Afierfilling the ol pan the oil level should lic:
betvween (H) and L jlincs:

Addoil whentheoil kevel reaches orgoes
bleow (L) line:

Note: Use Jack desigrated oil [HIGH SPEED—

> L

BHREE S '

HTHIFFE LRI, W2 PAHRER .

s ESERERAASHEASEES. GRER B AUNION
CARBIDE (88 3UCCLAX10)]

Filling the HR device with silicon cil

Fill the device with oil before it is 100 Jow in order © prevent necdle
theead breakage snd fibric dnage:

Note:Use reconmended sillicon oil [UNION CARBIDE CORPO-
RATION] UCCLAS(10)

BRRAITIE

IR PR, FTFFHLE (&) .

(2) SHERT S HRER B2

(3) 1L LR R S S M eI E— .

O RTEHHEEA, THRREIDBIRN.

(6) £t BHEBNEHIRGT, ISR R,
(e, R DAL IT RS, MWW G

(1)Open the eve guard and three covers.
(2)Take up the bracket

(3)Knot the preset thread and the thread being used to-
gether to thread the maching

(4)Press down the bracket after threading,
thread take-up cames bac]

(5)Needle tread  Trim the knots off neaily before pass-
ing through the eve of the needle to thread,

(63Looper thread . Top cover thread Trim the knois
off neatly after passing through the eye of the looper.

EH LAY, Rk EEREITTS.

Be sure 1o thread the machine correctly by referring to
the threading diagran

The looper

ZFLLE (2%, 3%tH)  Threading diagram

. EERMEARSEET, JRtkArTAR. BNASEAE)
Broken lines(AJFor more stretchabie fead

@. ARbE ;s EEtRD
Ifthe top cover thread is oo loasese broken ine( )1 the lop cover

‘thiread i still 100 boose affer thread with broken line(13).use broken(C) I the.

topver threadis o ight e broken fine{ D).

@. B i Efibi) otkad

For

For
@, SRR A ST
Troken lines(111or more strotchabie thread
@, BERIMRARERE, Jairre.
Faroken fines(F)For more strchable thread.

Solid lines for ordinary thread.

i ALt




Adjusting the presser foot pressure
Loosen adiusting (1) it and tum adjusting screw(2) o adjust the

obiainthe proper stitch for metion

Ofg, BETHOLT HHTET

9, VTR FARIRD.
Adjusting the diff. feed ratio
Loosen nui( 1 janc

2y and down
difercntial foed oo then tighten 1)

SRR RS

B IEW TR, REFR, SERNRaRREER
St EEHAEEFHIER T IR, ARMFR, EERRD
SEERTR MM R HMCEET. L MR
HEHEWHEDLE L BT,

While pressing the push button.turn the handwheel to
seck the positon at which the push bution goes further
into the depth Then keeping the button pressed.tum the
handwheel and st the desired scale to the aligning mark.

Note:Stitch lengih adjustment must only be made after
the differential feed ratio has been changed.

‘Thread tension

thread knob(2)and looper thread knob(3).

HETMNANRE

SEEHATES, UFHRIBRET
Cleaning the machine

Mainly the slatsof the noede plaic.and ,‘.\
:I::J‘nximusdmldhccmni/ » *v

4



Rt

IEEHEASTEURTIS, IS MEWESS, B SRR T
preen

.
2F R EHESTLAY R

Replacing the needle

1.Check

themachine.

oK! NO!

BT TEER

Cleaning the oil circulation

it RR K m S E iR

el ®, WTF WD AR AEBEER—K.

S FE R SR B TR

Cleaning and replace the oil filter

#Check and replace the oil filter every six months.

Check and replace every 6 months !

aL5n

R BiR, WEERFE—TAEER—R. KE, &
R

oA E R —;

Replacing the oil

Replace the oil one month after the fris
six months thereafler,

and every

JACKRE MEH R ARSI
miERR
W . )
Lk x000 Ty | o | R
56 o sa2 ae 559 v cr | aee | a4
0t o3 2oas ot 5.3 w 62 | oeie | ae
w-zaee a5 o 522 as 5.9 w 62 | oez | we
[— 256 ar 522 as 5.3 w cr | asie | ae
TN
n 00 ‘_-9 uu[\ = |t @‘ Y | b | pem
=56 os s.2s o 5.3 w e2 | oeo | s
wi-o1ce/ozmn/once
st o 2o os 5.3 w cr | asie | e
wiezses 5% [ 2ot o5 5.3 W e: | osio | s
[ 256 o 2o o 5.3 w cr | ase | s







1. ¥4 (Bushing assembli

[P SRet.No | ATHZ Part No | oo~ h:?m &% Description ﬂr
1 131103007 1 4 65 14 sleeve 1
2 131103006 SR sleeve 2
3 20103020 i sleeve 2
1 30103017 EHHEE sleeve 1
5 30103062 EHH FE sleeve 1
6 30103035 B E T sleeve 1
7 30103038 REHER R sleeve 1
8 20622019 EE plug 1
9 30122039 i3 plug 1
10 20103014 M ER bushing 3
11 30103106 250135 A B plug 1
12 30103010 EHER bushing 1
13 30103019 O LR bushing 1
14 (30221016) 1255020 [EmwE pipe 1
15 P03005 ) 4x8 pin 1
16 001006 0%¢fEs. 5x1. 8 1
17 001008 0%d[Eox1. 8 1
18 20122029 FLE:) 1







ﬁﬁﬂﬁ (Frame assemblies)

m lln &rzﬁi n.f’.’?ﬁz no % Description N:::
1 30122008 240052 i plug 3
2 21022007 206580 i plug 1
3 21012018 e washer 1
4 20622019 il lplug 2
B 30122008 |I| Bl plug 1
& P01001 pin 2
7 30122006 240052 plug 1
8 H01001 240001 e ring 3
9 30112001 253002 i filter 3
10 30122008 208173 it lplug 2
11 301530001 250117 shoulder pin 4
12 30112002 250048 R cover 1
15 [s01002 7017 SEEIMXG. 5 serew 1
14 10126021 Bt lpin 2
15 30111001 208590 il 0il level gauge 1
16 501002 7017 §EEIM4x6. 5 screw 1
17 30157001 250238 B sticker 1
18 [RO3001 210679 ] 2. 5%4 pin 2
19 [W02003 HE 1 washer 1
20 [s0s001 SRET M10%27.5 serew 4
21 [001001 078l 15%2.65 o ring 1
22 301511024 B R screw 5
23 [Lo2001 7084 SRET MiX8 screw 5
24 [30101005 250003 F¥i S top cover (right) 1
35 30122003 250004 FA5 A i dl gasket 1
26 30122002 230020 FAS A 4 gasket 1
27 30101004 230069 FHA top cover plate (left) 1

(50101162) 2343 FHs (23hlA 1
28 207511007 GB/T63-19854EF] MIX 7.8 1
20 [W01001 GB/T 97.1-2002 M4 1
30 [s0123028 JE-8369-0435:H1 1 1







3. RFEM|A (Cover assemblies)

F8Ret. Yo | ARFES Part No l_ A% Description B
1 504060 4§04 X 10 screw 9
2 31001003 b O arm cover (top) 1
3 20722002 EEd plug 1
4 20711055 i B 0il Sight Window 1
5 21022003 it 7 2 o ring 1
6 31022010 Ea g i The head gasket 1
7 20711212 #8.6 1
5 |soi002 [BET wix6.5 1
9 51122001 (BT o ring 1
10 13837002 Bl plug il
11 [10122005 plug 1
12 303795 & () arm cover (rear) 1
13 [301530002 7089 J 0 TR screw 1
14 [s1012082 EEEE glass plate 1
15 31012029 s shield 1
16 30111003 ELETE] eve guard 1
17 701002 k] sticker 2
18 501006 |15 screw 2
19 |20151063 [rmsrm sticker 1
20 |w0s001 210307 li’f%i&lé! [washer B
21 [s01520001 ] screw 1
22 [s1012012 threan takeup cover 1
23 W02004 303335 sticker 1
24 01060 7052 screw 2
25 300951 BT IBCAEET screw 1
26 [30122015 i cushion 1
27 21012018 i i 1
28 30122012 TS 2
20 [501002 7017 [#ETwis6. 5 screw 2
30 30127001 250051 [IEET flat spring 1
51 [so101110 [7K-8568A-W2-384 | 11 arm cover 1
52 (301520003) 250014 Wi A 4R ET pin 1
33 (30128002) 201191 AR spring 3
34 [s01007 7023 |55 screw 2
35 (50101063 ) i e bracket i
36 (510006 ) 1539 |Eil\l5x6 screw 2
87 (301520002) 250013 W R G AR ] screw 1
38 30122015 |T?UIIEE& screw 1

10




11



4, SEE¥AM (Cloth plate assemblies)
5 E e lind

vt | Futr P 5o % Desription | e,
1 207511008 7021 HRE] M4X 12 screw 6
2 300157 250074-ASD hRGE (W) bed cover (right) 1
s 50115001 250071-91 HERR cover 1
4 300953 250052-BSD ESGE (W) bed cover(left) 1
5 502001 7043 ] MaX6 screw 1
6 (301520004 LRERECIE] scxew 1
7 (30128002)  [201191 AR spring 2
3 01005 7020 $RET u4X 10 screw 2
9 (510001) $RETMX4 screw 2
10 (301520005 HaRET pin 1
11 (30101112) e cover 1
2 (30101111) EES side cover 1
13 300052 CEERECEd side coverassy 1
14 01001 SRETMAXT screw 2
15 51127001 i 1 flat spring 1
16 30122015 Wi B % Hcushion cushion 1
17 30112095 WS flat spring 1
18 501005 ] 1

R Fud 1

01001

12







5. T4 (Hook shas

't assemblies)

lz}o ﬁ:’f: Ll mm. Fart. £ Description "ﬁt’
1 100068 2505018-91 R4 crankshaft assy 1
2 400060 250500092 SEFFELAE connection assy 1
3 (201520015 _[7015 $RET M3, 5X13 screw 4
4 50104002 252008 RrEL crank 1
5 505002 $RFT M6X0.75X15.2 screw 1
6 512002 SRET USX4 screw 1
7 50103004 EHE joint 1
8 512003 4RET M6XT screw 2
9 s10029 BT M6 X 075x5 screw s
10 3012400300 il R bearing 1
11 30103006 HHE bushing 1
12 30103008 45 bushing 1
13 3012400400 ESELES bearing 1
14 3112500100 FHIFIS 4 gear (lower) 1
15 30125005 INRERLE) small gear? 1
16 Bo1003 250504-91 HK 6304 bearing 1
17 301511004 4019 | B screw 1
18 woz001 202286 B washer 1
19 30108001 250514 EESET] cover 1
20 207511007 7019 9EE] MAXT.8 screw 2
21 51102001 250507 F 54 shaft 1
22 001001 206857 o7/H 15X2.65 o ring 1
23 30135021 206050C R timing belt 1
24 30126001 250525 B adjusting bar 1
25 30109001 201074 X guide 1
26 512005 SRETMA X 4 3
27 131203001 e 1

14




15




4 (Main shaft assemblies)

o A I I LA % Description | B
1 31104002 AR i motion assy 1
2 510004 4592 BT M8 X1X12 screw 1
3 501011 7028 4T M5X 10 screw 2
4 508001 AT M6X0.75X3.5 1
5 511001 7152 ST M6X0.75X6 screw 2
6 801005 R bushing 1
7 400065 2505174 R i ksk 1
8 400061 253500-92 UL connection assy 1
9 (201520015 |7021 AT serew 4
10 30104006 2535014 54 crank assy 1
11 505002 4534 WAT M6X0.75X15.2 screw 1
12 30103004 250506 LIk joint 1
13 512003 4555 AT M6X0.75XT screw 3
14 510029 4547 4T M6X0.75X5 screw 9
15 30109003 250524 [ELREIES balance weight 1
16 510002 4514 AT M5X5 screv 2
17 3012400400 [250529-91 K bushing 1
18 30108107 250529 RS (D) BAiad) b bushing 1
19 30125002 250521 s gear (upper) 1
20 250528 SR () (B AR S) bushing 1
21 3012400400  [250529-91 it R bearing 1
22 30103015 ks 1

| 23 [30202004 T shaft T
24 31035002 FH pulley 1
25 512001 4556 IR SERAT N6 <8 screv 1
26 510009 4541 R4T M6 X8 screw 1
27 301510004 SR R AT 1

16




17



7\ AP ERAE (Needle b

ar assemblies)

FFSRef. No ’fff: B%F  Ref. Part. no £33 Description Number
1 50102008 251000-91 £ needle bar 1
2 30102009 206061 L% needle bar pin 1
3 301511005 [5325 LR ERAT serev 1
4 50105005 206052 FHFREFF link/needle bar 1
5 50125006 il washer 1
6 07001 240098 ik 8X12X12 needle bearing I
7 30102010 2510104 i eccentric pin 1
8 30109004 206063 FHER block 1
9 50109005 206062 HRTE guide block/needle | 1
10 501002 7082 24T M4 X6.5 screw 1
1T 207s11008 [7021 AT MAX12 serew 2
12 30127003 251009 EHWR spring 1
13 50123002 179040-05 B3 felt 1
15 30123014 202176 e il wick 1
16 [30122018 240123 B cushion rubber 1
17 207511007 [7019 AT WXT.8 serev 2
18 [30109006 251007 FHIREE bracket 1
19 [207s11007  [7019 EET NAXT.8 serew 1
20 [30112009 206524 ol wick retainer 1

18




19



8. 4t (Needle guard assemblies)
FaRetNo| AAME  PartNo | BEHF &% Description Rl
1 [sowoor fik 60042 lbearing 1
@ [s10028 1539 AT W5 X6 screw 2
3 400062 GEFTA R connection assy 1
@ [s01039 AT WX 15 screw 2
5 301511024 PG HRET screw 1
6 [s0104007 4 crank 1
7 [s01s12001 i AT serew 2
8 |30126003 [z pin 1
9 [so102011 (R shaft 1
(10) _[30123001 B felt B
(11) 30123014 BLES 0il wick 1
12 30128008 s [vasher 1
13 [Hos001 24 10 ring 1
14 30122019 il l0il seal 1
15 [30101009 XL Lever assy 1
16 [s05003 #ETEX 10 screw 1
17 [wozo01 s spie [washer 1
18 501002 BEET MAX6.5 screw 1
19 [son7002 e Ineedle guard (rear) 1
(20) 30117003 JEiakieE] [needle guard (front) 1
21 [sot012 T M2 54 screw 1
22 |oot001 lomiei15%2. 65 loring 1
23 30110002 251517 et eccentric 1
24 |30122017 Rl oi1 seal 2

20




21



9. BéH#M ( Looper assemblies) s
FRef.No AAMT Part No Ref.,?:?m E33 Description "’m:x
1 [5011700900 2 BHAL Tooper 1
2 [so104012 2 B Tooper holder assy 1
5 |301520038 7019 TK-5569A-W8-30UHE K IIRIRENAX T |sorew 1
4 [s0004 [4501 AT M5 X 14 screw 1
5 [102001 503067 RS sring washer 1
6 |soloid 7085 2T M6X0.75X9.6 screw 1
7 |20622019 EEl 0i1 seal 1
s |s0102014 S shaft 1
9 [50110005 TEARLTE eccentric assy 1
10 [510006 B V5X6 screw 1
11 [400063 R connection assy 1
12 |(501039) T WX 15 screw 2
13 [31109001 b balance weizht 1
1 [501009 B M3X1.5 screw 2
15 30104010 SEHERIR erank 1
16 [50128008 R washer 1
17 [50102013 179399-05 T pin 1
18 [30128032 240062 B washer 1
19 |N0L00d 4805 5 nut 1
20 [30102015 252008 AL block pin 1
21 [50128010 208028 EE washer 1
22 [50108002 208029 [T collar 1
23 [501512001 5081 T sorew 1
21 |Notoor [4502 EEEn nut 2
25 [30102012 252001 TER shaft 1
2 [H05001 [205061 1 10 ring 1

22







10, FREAH (Feed dog holder

semblies)

28| ramns rewe | SARS % bescription | B
1 3011400700 257259-16F Eidh T main feed dog assembly 1
3011400200 23GBLEHi f
3011200300 23BBLEH
2 30114001 356. 36LXT T main feed dog 1
3 301530003 5590 LA TR screw 2
4 400066 252500-91 EFAN T RAE [nain feed bar assembly 1
5 30114002 356. 364 ENT differntial feed dog 1
6 20123021 202175 LE) 0il wick 1
7 30103022 2041204 &H [bushing 1
) 510006 4539 44T M5 %6 sczew 3
9 30102016 2041284 sl [eccentric pin 1
10 301512001 5084 EFARET screw 1
11 30100008 205857 block/feed bar guide 1
12 30128011 2044304 washer 1
13 [301517002 5317 1
14 [30109009 252504 1
15 30103031 206571 [bushing 1
16 30109010 252507 guide (1eft) 1
30108025 23412
17 L02003 7019 R M4XT screw 2
18 30122020 206133 FARwE oilshield 2
19 30109011 252509 SRR [cover 1
20 30109012 252508 [EE3 guide (lower) 1
30109026 23H1F
21 501005 44T M4 10 screw 2
22 |B07002 HUR 12X15%10 needle bearing 1
23 30109013 BTRR block 1
30108003 EESEL] washer 1
30104013 AT Link/main feed 1
30104019
26 |B07003 HUR 17X21X10 needle bearing 1
[Bo7043
30103023 252521 eccentric 1
(30103087) B
28 [30103024 252522 regulator 1
(3010308900) 23412
29 |3010306500 25252391 AT EA sccentric retainer 1
(30103024.) 23f1A
30 |301530004 252516 AR screw 1
31 30128012 240125 IBET] spring 5
32 30103026 252525 ELES spacer 1
33 301516001 ETRE nat 1
34 510002 4R4T U5 X5 screw 1
35 301530005 FRWT screw 1
36 30103027 EHTFRE bushing 1
37 [30109014 EREES guide block 1
£ 30128013 EX washer 2
39 201516003 [~o3 smap nut 2
10 301530006 206123 \;;:Mymn screw 1

24




11 30103028 206566 EREE bushing 1
12 30129001 206565 FOE ring 1
13 30105010 206564 AR link/differental feed 1
1 30109015 251520 F R bracket 1
15 207511007 7019 4T W XT.8 serew 3
16 30102017 252526 IS Y L pin 1
(30126016) 23 H17%
47 30127004 240122 HHERTA IR spring 1
(30127026)
18 001004 206366 OfE 4X1.8 o ring 1
19 30128032 204585 £ washer 1
(12928008) 23417
50  |H05002 200555 ELE ring 1
51 30103029 206569 ERIEAMELE pin 1
52 512005 4546 AT MAX4 screw 1
53 3010401500 252527-91 B crank 1
51 (501012) 7031 AT M2.5X4 screw 1
55 30102018 252510 E3i shaft 1
56 510002 4514 4T M5X5 screw 1
57 (30123008) 207925 ikl felt 2
58 30103030 240119 ER AT spacer 1

25




11

26



11, 2 (Differential assemblies)

Rzio %\3#“? B%EMS  Ref. Part. no g4 Description N:?.:
1 30103032 252531 LES block 1
2 50109016 252532 HX guide/block 1
3 30105012 252533 ER lever 1
4 207513009 4531 AT M5X 12 screw 1
5 301520006 |5316 RS screw 1
6 30108004 240271 L] ring 1
7 125511003 [35827 screw 1
8 301520001 [7066 screw 1
9 50127005 252536 spring 1
10 001005 240129 0!/ 7.5X1.8 o ring 1
11 3011201100  [252539491 ERAS bracket 1
12 207511007 [7019 AT WXT.8 screw 3
13 30122021 240162 i plug 1
14 3011201300 |252664-91 R TN lever assy 1
15 30112015 252538 ERA scale plate 1

30112220 2318 R
16 207511008 [7021 BT WX 12 screw 2
17 31103003 240124 LRk spacer 2
18 20109005 210171 i R stopper 2
19 301511008 [2905 T screw 2
20 01006 201185 H1H 4 [washer 2
21 301516004  [210167 B nut 1
22 301530007 [5486 R TR screw 1
23 50128014 211301 B [washer 1
24 501511023 AT gD screw 1

27




28



12, MM (Presser form assemblies)
2
e | anms | sy e v o et | SR

1 (310S30002)  [253000-91 ] B T adjusting bar 1
2 (301516005) _ [253003 IR nut 1
3 30127006 240252 IR spring 1
4 30127008 240253 I spring 1
5 30102020 253026 KB presser bar 1
6 30104017 206139 Lk presser bar clamp 1
7 301511009 BT 12 screw 1
3 3010901700 253005-91 AL guide 1
9 S11025 7025 R4 20 screw 2
10 501006 7009 T3 X 4.5 screw 1
1l 3010206400 263008-91 Rl lever 1
12 30108006 192024 Ll collar 1
13 301512001 5084 it 4T screw 1
14 30112016 206157 [T bR link 1
15 301520007 5386 screw 2
16 30127009 253010 spring 1
17 301512001 206156 collar 2
18 30122023 plug 1
19 30104019 206149 bell crank(upper) 1
20 301511011 5187 screw 4
21 30212018 253027 06 il i IR link 1
22 301520008 5184 R screw 2
23 30104020 206148 0 il L bell crank(lower) 1
24 301520013 002022-4 360 ¢ R L LT 44T screw 1
25 31002006 31 R shaft 1
26 31112022 TERET lever 1
27 501011 L) screw 1
28 31012032 k4310649 2 40 H iR screw 1
29 31012072 K4 31269922 S840 iR link 1
30 31012110 TR 4R link 1
31 207511007 screw 2
32 30119020 11

33 (30131018) screw 1
34 001006 240005 016, 5% 1.5 o ring 1
35 3100201000 1-1125 R ARFFALA: adjusting bar assembly 1
36 30722004 JK-8670- 110612 Ko % oil guard. 1
37 30108005 253028 | JK-8568-W11-228% 8 finger guard 1

29




36 302520014 4549 | JK-8669UT-1601-2204T screw 1
30 501002 GB/ 6519854847 M4X6.5  [screw 2
40 3112200200 Ty ST screw 1
41 310520014 K4-1150R {7 #RET screw 1
42 501016 4RET M5 X17 pulling plate 1
43 N01004 4RI clamp 1
44 31012001 Ka-11384% screw 1
45 $05003 SRET M5<10 8.84% ®H Support plate 1
46 31112005 (Wa-1201 8 5 £ B stator 1
47 207511007 7017 HRET WAX7. 8 screw 2
48 30112017 JK-8569-W11-14 /Ky i 1
49 20122038 ommE 1

30




13

31



13, MREHEEAF (Needle £

eding assemblies)

F¥Ret. No fjﬁ: ;g#g art. no Ref. £33 Description “ﬁ;‘u
1 30117005 257565 i spreader 1
2 50104022 254516 [PeeET % lever/assy 1
3 501005 7020 AT M4 X 10 screw 1
1 501017 7022 RET M4 14 serew 1
5 50102023 254508 12504 crankshaft 1
6 30208010 212039 R collar 1
7 510005 5071 ELCOIES screw 2
s 20123021 202176 B 0il wick 1
9 (30123008) (207925 Al ALEE felt 2
10 (001008) 233020 07! 9X1.8 o ring 1
u 30105013 254506 |PEEFEEE T crank 1
12 510029 4547 EET M6X0. 75 %5 serew 2
13 50126005 254507 VRN block 1
14 30102024 254519 1RENERH shaft 1
15 50128015 206180 FEFIE TR washer 1
16 [H05004 306671 12 ring 1
17 30110007 2545014 VEET £ eccentric assy 1
18 510002 4514 RET M5 X5 screw 2
19 400059 254511 MEHE connection 1
20 30104024 254503 |PEEFERI R crank 1
21 505002 4534 EET M6X0.75X15.2 serew 1
22 30126006 254504 GG screw 1
23 30128032 240062 L [washer 1
21 No1004 4805 8 M5 nut 1
2% 30128018 ] [washer 1

32







. #RLEPF (Thread loosing assemblies)

BERet.No| AAME  Parcmo | FIOS ) Description ohe
1 3101300800 068 tension 1
2 3103010 [Loose thread stand 1
3 131104001 [block 2
4 207511007 screv 2
5 207511011 screr 2
6 31013022 [Loose 1ine board 1
7 504020 screv 2
8 31003005 Loose 1ine board 1
9 131113001 [Loose 1ine board 1
10 [soi2ro10 [reset_spring 1
1 |so115007 thread guide 5
12 [31013008 Loose line board 1
13 |s0108041 206202 epacer s
14 [3011300800 254010450 B (3B) tension cpring 3
15 3011300800 25401 0BT REAHF () tension spring assembly 1
16 |s011501600 25401 0090 L (3R ension i’;‘;;:f) 1
17 |301550010 001817-24 screv stud 1
19 30123020 Felt 1
20 |s0111008 208450-14 oup 1
21 |sorzron s01087 spring (heavy) s
22 [30111006 208448 [ratchet 1
25 |301516006 208447-TA Jmut 1
26 |soiaroiz 201086 spring (nediun) 1
25 |soizrons [201068 WEE (5B spring(1eht) 1
26 207511007 44T Wex7.8 screy 2
21 [30126007 ke screv 1
28 |S05005 BETM5x12 PLate 1|
29 30104026 AR [Plate 1
30 |woi010 FwmE screr L
31 30502018 i Wirerope 1
32 (30512034 MO 1
33 13142004 [5 1
34 423520004 SHATEET 1
35 301520030 84T 1
36 131404002 AR 1

34







15, 4R Ak (Thread loosing as

semblies)

Bl anpe paeye [PHHES et £% Doscription | SR
1 501001 7019 1TMAx7 screw 7
2 31013006 [253505A KA 2R [thread take-up 1
3 |S05004 4501 HRETM5X 14 screw 1
4 wo2001 303067 @ [washer 1
5 30101018 253504 it 26 lever 1
6 20622019 (MM CH) i 3 plug 1
7 301512001 5084 i ERAT screw 2
8 30108008 240201 [t R4 ing 1
9 30128008 122 i [washer 1
10 [a1002001 253503 kR (i shaft 1
11 |a0128019 204107 4 [washer 1
12 W02002 201252 e (washer 1
13 |sos048 4527 ITMAX0 screw 1
14 [311505001 7009 241M3X6 screw 1
15 (31013017 1253507 B {thread guide 1
16 [31012022 reha thread support 1
17 |s01006 roi screw 1
18 |30128034 A [washer 1
19 [31013005 it £t [thread guide 1
20 [206530016 7170 51 screw 2
21 [207s11007 7018 HITMAT 8 screw 3
22 [31012045 UR K ARAE thread tension brackeat 1
23 [31012018 it et thread guide 1
24 30112029 253514 Wt 2 [thread guide 1
25 [31013011 253515 it £t [thread guide 1
26 [3011203200 i b3 [thread guide 1
27 [31112010 At 1
28 S04010 [RETH X 5.5 2
29 [s10001 4535 T34 screw 3
30 [30113012 253545 [# 2R holder 1
31 [30113013 234521 e thread guide 3
32 30112027 253544 ki 2 thread guide 1
33 |woioot 303448 e [washer 3
34 [so1006 7009 iTM3x4 5 screw 2
35 1311N516002 EHHEE ladijusting nut 1
37 [30i27016 137100 S spring 1
38 20112033 137108 HEH thread retainer 2
39 30112032 253547 et =Wt thread guide 1
40 30112032 253548 "REHL R [thread guide 1

36




37



16, #T A4 (Qutside assemblies)

FaRotNo| 4TS Partho | o ENAS £ Description Rl
1 30102063 TR R shaft 1
2 [H03004 12 ring 1
3 B04045 1760012 bracket 2
4 H01011 EEEREEEL] ring 1
5 30125004 ENRER G small gearl 1
6 [30122100 e plug 1
7 |sio029 T N6X0. 76 X5 screw 1

512003 [BET M6X0.75%5 1
8 [30135005 NI small timing belt 1
9 510007 SRET M5X5 screw 2
10 TR thread takeup 1
11 |s10002 BE] Mo X5 screw 2
12 H01016 21 ring 1
13 30103033 g oil baffle set 1
14 [30112231 HEYD bracket 1
15 [B06034 i 6801RS bracket, 1
16 30108011 L] washer 1
17 30113045 i thread guide 1
18 [501001 [T wax7 screw 1
19 [30113047 |E thread guide 1
20 30213045 BE] thread guide 1
21 R AT screw 1
22 |10128001 BHR felt 1
23 12928036 IRBRN thread guide disc 2
24 12927012 T pretension spring 1
25 302516005 AR tension nut 1
26 [L02001 #RET M4X8 screw 1
27 [30112230 e bracket 1
28 30127062 RN clamp 1
29 [sodo21 ] screw 2
30 207511020 AT M3X4 screw 3
31 30112233 HETE thread guide 1
32 30313019 RS () thread guide (left) 1
33 30313020 EELRER thread guide (right) 1
34 [wos007 EEl washer 1
35 [ screw 1
36 20128031 JET] 1

38




17

39



17, #EW@#H (Lubricatrion assemblies)

marerro | ATMS | saps Rer. part. o £ Description | S
1 30121012 255003 g 0il pipe 1
2 30123010 240136 e felt 1
3 30223023 T L B felt 1
4 510002 4514 AT M5 X5 screw 1
5 30223023 255021 e felt 1
6 207511011 L3l screw 1
7 30127045 200136 151 B clamp 1
8 207511007 [255005 HET MAXT.8 screw 1
9 30127060 BHFR 1
10 30112186 T E supporting 1
11 12921002 240135 e e tube 1
12 20429001 202199 R clamp 6
13 30112039 255006 ERiiEy 0il guard 1
14 501002 7017 BT MAX6. 5 screw 2
15 3012101500  |255007-91 A 0il distributor 1
16 N01001 4821 SREE M4 nut 1
17 30121022 240134 D4X Do tube 1
18 W01001 303448 HE 4 ring 1
19 30121009 255010-91 vt i oil distributor 1
20 20122033 N washer 6
21 30121022 240134 DLX D6 tube 1
22 30136005 200136 Sk joint 1
23 301530013 (200152 i T joint screw 2
24 30136003 255035-91 ik pipe 1
25 301530012 255037 i EARET screw 1
26 30121022 240134 D4X D6ilAT tube 1
27 30136005 200136 M joint 1
28 201530004 200152 joint screw 1
29 30129007 1
30 20136007 Bk IR 2

40




41



18, #IZHAF (011 pump assemblies)

J¥BRef. No ;;‘}:‘f“? BEM4T  Ref. Part. no E-2:d Description mﬁr
1 3012000100 [255040-91 R oil pump assy 1
2 30102031 255024 AL shaft 1
3 30120004 255025 Jahtee rotor 1
4 30120007 255026 XL rotor 1
5 30120005 255027 MEH rotor 2
6 30120008 255028 R cover 1
7 (301520011) |7105 AR screw 2
8 (505006) 7026 25 M4 X 25 screw 2
9 30125003 255019 AR worm wheel 1
10 (510002) 4514 B24T M5 X5 screw 2
11 207513009 [4501 SRET M5 X 14 screw 2
12 301530014 b imagsl joint screw 1
13 30101023 255000 i il reservoir 1
14 301511015 |5138B S aRET screw 1
15 20528014 2022874 e washer 1
16 505007 4504 984T M8 X 20 screw 5
17 30122025 255001 T o ring 1
18 20736004 206233 B filter element 1
19 201530030 210200 AT ARk bracket/filter 1
20 001010 206431 07/ 38.7X3.55 o ring 1
21 300140 210201-5D S A cover 1
22 207511008 [7021 BBET MAX12 screw 3
23 30131004 943002 PR filter seal 1
24 30120002 R E fixed plank 1

42




\\4

(o)

)

43



19, BEASEMA (Silicon oil delice assemblies)

FaRtNo| AREE  Parclo | DD Rof. 2% Description 2
T 30101027 255013 BLEHS A8 needle cooler (lower) 3
2 501027 7010 BRET M3X6 screw 2
3 30123012 255014 Riki] felt 1
4 Wo1001 303448 E 4 washer i
5 30121021 240117 D5X ST tube 1
6 30127020 206115 iR A [bracket il
7 501002 7019 BRE] M4 X6.5 screw 1
8 [20123021 202175 M oil wick 1
9 20429001 202199 il O clamp 2
10 [s0101026 255015 TR silicone oil 1
1 30122026 255016 R & i cap 1
12 501005 7020 BRET M4 X 10 screw i
13 30111070 207066-UD Lt e CBRD silicone oil 1
14 30112040 207067-UD ki £ 2 cap E
15 P03008 206781 Hi 2X6 lpin 2
16 30123011 207068 el felt i
17 [s16002 7009 4RET M3X4.5 screw 2

44







20, LRAEH M (Thread aj

00l assemblies)

PN
FFSRef. No ;‘ﬂ?ﬁﬁ Rsfa’;ﬁf 5 2% Description N‘ﬁgr

1 20131019 R Rod Cap 1
2 21131008 L Upper thread colum 1
3 20131020 SFEIRIRE] Screw

5 21131009 Thread spool tray brackef 1
6 201516006 Thread guide hook nut 1
7 20131018 Thread guide hook 5
8 20131021 AT Screw 9
9 21131010 3 Clamp plate 1
10 201516004 L] Nut 4
11 20131011 4K Thread guide bar 1
12 30113019 B Thread guide 1
13 21131019 FEA Thread spool tray bracket| 1
11 20122019 B Plate dog link washer 2
15 20128025 Lower washer 2
16 201516005 Nut 1
17 21131017 Thread spool tray bracket| 1
18 20128018 Washer 5
19 201516001 Nut 1
20 21131016 Spool tray 5
21 20131010 EIED Spool tray cushing 5
22 20131006 STH Spool pin 5
23 21131015 LR Spool Cushion 5
24 31131018 FLLRA Thread spool tray bracket 1
25 504050 24T M5X15 Screw 2
26 21131011 E3 Bushing 1
21 N01030 LS RE Nut 2
28 20131022 HERLRAT Screw 2
29 201516004 (7353 Nut 4
30 21131012 Threadspooltray bracket 1
31 2113101900 Thread stand component 1

46




21 GBI GRAEFHEND
machine table mechanism (put in accessory )

16
47



21, AFEAR M (0il plate assemblies)
e
Rz.%ria At No et Ref?zﬁ%no a5 Description Nﬁir
1 3010103200 9048 TR (B screw (set) 1
2 20131028 206336 FEAE I R nut 1
3 20131027 4512 FEAR P /ST R bolt 1
4 20131029 206337 K washer 8
5 20131030 205764 (o rubber cushion 4
6 [30122031 205467 WRAE spacer 4
7 20131056 272 BAFIRT (5mm) allen key driver/5mm 1
s [30112198 259000 i OB rest board 2
9 301530018 7093 BT screw 1
10 [30122029 206338 R rubber cushion 4
11 [30112041 206329 B P treadle chain guide 2
12 [so1011 7027 AT M5X 10 screw 1

48




22

49



22 . HIFSEMH (specific parts

P

S 4 e par. ol pesription | ot
U [s113300200 FVRETN lectrical machine 1
2 3113000100 AL electrically controlled| 1
3 |0131083 = [washer 1
4 501005 HRETIEX5. 5 serew 2
5 21111018 %k logo logo 1
6 20711210 EX3 clip 2
7 310517001 AT screw 2
8 1311300100 LED/T LED Tight 1
9 [505068 HRETNG X 10 screw 1
10 505003 4RETME X 10 screw 1
11 [s05190 B TN356 screw 1
12 [S05003 HHNGX 35 screw 1
13 505003 NG X35 screw 1
11 [W01001 B4 washer 2
15 |s05088 4T M5% 20 2
16 |930000071 ';!E !
17 [510035 B 2

50




23

Pt i accassony

e (I 1A

51



23, 05%FI¥#¥ (05 specific parts)
AT
PSRt No| b e Ref. Part, mo £33 Description N::“
1 30117002 3575518 ] needle guard(rear) 1
2 30117007 [251505-92 PR AL lever assy 1
3 05003 14500 6] M5X 10 [bolt 1
4 02001 303067 15 washer 1
5 [s01002 7017 24T M4 X6. 5 screw 1
6 130102037 251503 el shaft 1
7 01021 k] washer 1
8 [H05013 202522 Filtle ring 1
9 [400064 251501 g Tever 1
10 [s10002 4514 RET M5 X5 screw 1
11 [s0101036 [251500-91 e [bracket 1
12 |s01s11016 7081 X screw 1
13 207511007 7019 5] WAXT.8 screw 3
11 [30117003 needle guard(front) 1
15 [s01012 screw 1
16 30111013 306473-UA [waste chute top(C) 1
17 [301530019 [4905 screw 7
18 30112048 3064748 [bracket 1
19 30103046 [bushing 1
20 3011101400 R R AL waste chute assy 1
21 [30111014 [205463-UA PR R waste chute top(A) 1
22 [30111015 [205469-UA PR R [waste chute top(B) 1
23 30128036 E3l washer 1
24 [s01005 7020 5] WX 10 screw 4

52




53



24, 05%H 05 specific parts)
1 300953 TK-8568-W05-25-17c 4E 3 (Wi ) 1
2 304425 W4-0309fM14% 5 411105 (i) 1
3 301520004 EEEG 1
1 301520005 HisRET L
5 30128002 e 2
6 510001 SRET M3 4 (HECT) 2
7 930000119 A 4 5 (55) [
8 301511041 SR £3 JEAT 1
9 31126002 I TR4E £ B 1
10 30128002 SRR 3
11 510006 SRET M5%6 2
12 30122015 Al Bl 1
13 131103001 i 4R L
14 501001 AT MAX T 4
15 30112046 5 R 1
16 501011 AT M5X 10 1
17 30102110 EECEL] L
18 30126010 SF- {78 1
19 501002
20 30112160
1 0
22 11727007
23 W01002
24 30112044
25 301511020
26 30103160
27 400068
28 30103003
29 S10006
30 30109002
31 501009
32 001001
33 501009 BEIM3x7.5
34 S10026 BETM3x3

54




55



25. 055 F&#F (05 spe.

cific parts)

P
rERerNo | AT wlums 2% Description oo
1 30110009 255500 =i eccentric assy 1
2 510006 4539 BRET M5 X6 screw 2
3 400062 & Pl fF eccentric assy [l
4 01008 URFT M3.5 %13 screw 1
5 501010 IRET WA X8 screw i
6 30104007 I EHl crank L
7 301512001 BT screw 2
8 30126003 i AP pin 1
9 400063 TEHEEERT connection assy 1
10 01008 T M3.5X13 screw 2
11 30102038 255502 1S shaf t [l
12 30128008 240102 (AL washer 1
13 H05001 10 ring L
15 30123014 2 o1 wick 1
16 30123002 W felt 3
17 30122019 EE oil seal [l
18 30104028 255503 T St lever assy 1
19 505004 URET M5 14 screy 1
21 501006 7009 MBI M3 X 4.5 screw 4
22 30123014 LE] 0il wick 2
23 30102039 255505 124 shaf t 1
24 30123002 £ felt 3
25 30101040 T bracket assy [l
26 512002 URFT M3 X4 screw i
27 3010104000 7] B bracket assy 1
28 30103085 TIEER needle bearing 2
29 30102040 2555082 T IEES shaf t 1
30 306513004 screw 2
31 30127022 306105 3 spring 1
32 30108006 192024 [EL ring i
33 209514008 W00024-1 BT screw 1
34 H05013 202522 [EL] ring 1
35 30128026 207045 Bl washer [l
36 30101037 26550791 b upper knife holder 1
37 512003 4547 IRET M6 X 0.75X5 screw 1
38 30119001 306394 ) upper knife 1
39 301511017 5109 R serew [l
40 30101039 255509 g lover knife holder 1
a1 510007 BT screw [l
42 20619004 204161 T lower knife 1
43 30101038 255510 LIEL lover knife clanp [l
4 so1011 7028 URFT M5 10 screw i
15 301530021 255513 BRG] screw 1
46 30112051 255511 iEla guide L
a7 30112050 255515 @ﬁlﬂﬁ chip guard 1

56







26, $HHr LA ( specific parts)
raresyo | ATHES | BEHS Ref. Pare. 27 Deseription o

1 30134001 3565t needle holder 1

30134002 3045t E needle _holder 1
2 510026 4554 4R5TMX3 sorew 4
3 30112025 234561 2R thread guide 1
4 30112026 253593 E%R tension disc 1
5 30127014 253517 AE R spring 1
6 BLRARST screw 1
7 30112033 253511 PRt it e thread guide 1
8 30117001 ilkas sponge 3
9 301511010 1170-3 | B E 4R ET screw 1
10 3011601300 E 8 (0168) prasser foot assy (0168) 1

30116005 |EE B9 (02B8*356) presser foot assy (02BB*356) 1

30116006 [ 34 (0288+364) presser foot assy(0288+364) | 1
1 302517001 4B $T (#0) screw 2
12 30115067 356414 (0168) needle plate (016B+356) 1

30115068 36451 4% (016B) needle plate (01GB*364) 1

30115006 3564146 (0268) needle plate (0288+356) 1

30115007 3648t 15 (0288) needle plate (0285+354) 1
13 30214001 75 5 (01GB) main feed dog (01G8) 1
14 30214002 E2)5F (0168) di ff feed dog (0168) 1
15 3021400100 3% 7528 2 5 44 # (016B) sain feed dog and diff feed dog (01 1

30214008 %7 F (0288) main feed dog (0288) 1

30214009 =) (0288) diff feed dog(0288) 1
16 303796 250033-5D L E s front cover 1
17 301520002 250013 AR AR A R ERET screw 1
18 31126002 EEE screw 1
19 30128002 201191 By spring 3
20 510002 URET M5X5 screw 2
21 30101063 250012 LEETES bracket 1
2 30112060 HEEELS screw 1
23 30112061 206601A SERHEIR fabric guard 1
2 501065 7079 HRET W56 screw 4
25 31112011 iR auxiliary plate/front 1
26 30112063 206460 R B washer 1
27 S01011 7028 HRET M5X10 screw 2
28 3011206800 RkAH bracket assy 1
29 30109019 201913 Sk sEAR bracket 1
30 301530051 5113 SRET screw 2
31 102009 i M6 10 bolt 1
32 30112062 201914 R bracket 1

58




59



27, 05. 07 H#44 (05. 07 specific parts)

FFBRef.No| AFMF  Part No ﬁ’g’f_i nﬁ"’ E2 3 Description mﬁhin
1 3010204100 306469195 e reel stand assy 1
2 30103047 306468-SA X bracket 1
3 30102042 306466-SA XA rod 1
1 [No2001 B FFSI3/4 X 16 nut 1
5 30111008 383-5A W bracket 1
6 504003 HRET M4 X 25 screw 1
7 N01005 R M4 nut 4
8 504004 BRET M4X15 screw 3
9 30122027 386 e rod cap 1
10 30102043 306464 i R R shaft 1
11 30103048 306463 i collar 2
12 501068 HRET MAX8 screw 2
13 30103064 306462 LR reel guide 2
14 30111009 233-SA ﬁi%ﬁ bracket 1
15 30113020 306467 i rod 1
6 |201830022 4913 KB screw 3

60




61



28, 05% FI##: (05specific parts)

BERENo|  ATME PareNo ST Ref 23 Description i
Part. no Nusber
1 300144 (ST bracket assy 1
2 30103055 B bushing 2
3 31112017 [W4-3004 Je 7 TE R B bracket 1
4 505048 RETNAX10 4
5 31112028 FREST bracket 1
6 305513004 AT screw 1
7 3010305700 A AL roller assy 1
B 510005 BET N3 %3 screw 6
9 30103059 A 11 rooler 1
10 [30102045 K shaft 1
11 [30109018 255502 R bracket 2
12 [s10002 240102 4T N5 X5 screw 4
13 [30102046 R shaft 1
14 30113021 LEEd lace guide 1
15 [30112059 FH Lever 1
16 [501027 T M3 X5 screw 2
17 301830027 T TIRET serew 1
18 [301516011 255503 R nut 1
19 [30127024 Bl spring 1
20 |30126013 255504 i shaft 1
21 |HO5002 7009 5 ring 1
22 |30112055 AR guide 1
23 30113022 255505 R4 lace guide 1
24 501002 SRET N4 X6.5 screw 2
25 |301516010 R i suide 2
26 [301511018 BT screw 2
27 S01004 W4T MAXT.8 screw 1
28 [30128028 RO stopper 1
29 [501004- 255508-2 4T M4X7.8 screw 2
30 [3011205600 L bracket assy 1
31 (30128020 306105 B spring 1
32 [s05048 192024 AT M4X10 screw 1
33 |N01001 700024-1 Wi N nut 1
34 |30105017 202522 SR | lace guide 1
35 |Wo1004 207045 5 washer 2
36 30105018 255507-91 e 1 lace guide 1
37 4547 G847 screw 2
38 31102003 W4-300 1844 1
39 |31103002 W4-301038HE I 25 1
40 [No1001 8 M 4
41 312016 W4-3003 1 3248 i
42 3113300300 W4-301 26014k 215 itk L 1
43 [505005 BT 2
44 |wo2001 S spring 2
45 102004 M spring 2
46 |Wo2002 | 2 spring 4
47 30208010 | el | guide 1

62




: 3 Z#
\ @ | m ..._L 4 .\nufrw” e
) o | % % &
r..x. .‘\ & -
|
_ =)
? QMU%
2 @@ ! = g -
U T O\ e < Pl p =
Oroam 9 e ; P E \\b,\d Q5 %.v
o \ 6\

63



29, 23%FI#fF (23 specific parts)

SR I e &5 Description i
Ref. No Part No Ref. Part. no Number
1 30126016 BRI pin 1
2 30127026 SHEATE spring 1
3 [12028008 P washer 1
4 [s0101162 THER cover 1
5 3010308900 BH BB KEED)  |eccentric retainer 1

30103150 EAATR regulator 1
6 30103100 B LHKE CKEHHE)  |eccentric 1
7 B07043 HiK19X 23X 10 needle bearing 1
8 30104060 ZFEARECKHE)  |Link/main feed 1
9 30109025 KR guide (left) 1
10 |30109026 il guide (lower) 1
11 30114028 #EAF (356/364) main feed dog 1
12 [30114029 EFF (356/364) differntial feed dog 1
13 [30115041 23GBEFHR (356) needle plate 1

30115042 23GBEHR (364 needle plate 1
14 30114030 A F (356/364) main feed dog 1
15 30114031 EHF (356/364) differntial feed dog 1
16 |30115045 2302BBF IR (356) needle plate 1

30115046 2302BBT AR (364) needle plate 1
17 [30102051 il shaft 1
18 31104002 SRl motion assy 1
19 [30112220 TR 1

64




65



30, A-EBMF (Accessories assemblies)

AFEF

BEHS

FFERefNo | BN |Ret. Part. o EZ:3 Description HENunber
1 20131037 TEACS) 0il container 1
2 20131038 AN CRED 0il container 1
3 20131039 FE 0il funnel 1
1 30135004 B leather belt 1
5 20131051 BT tweezers 1
6 30131007 ANFRT allen key driver/l. 5mm 1
7 20131046 AT allen key driver/2mm 1
8 30131010 AANART allen key driver/2. 5mm 1
9 30131012 HARF allen key driver/3mm 1
10 20131047 WAFRT allen key driver/4mn 1
1 20131056 WARIRT allen key driver/5mm 1
12 30131026 ANFRT allen key driver6mm 1
13 20731047 BT (K screwdriver (large) 1
14 10131004 IR7] ) screwdriver (small) 1
15 510005 6T M3X3 screw 3
16 20131044 WAFIRT allen key driver/l.5mm 1
17 30131018 23 chain 1
18 10131005 HLkE dust cover 1
19 30117001 HUEF needle 1
20 20136001 P filter element 1
21 30131005 RF (6un—Tum) wrench/ (6mm~7nm) 1
22 30131006 HF (8um~10mm) wrench/ (8mn=10mn) 1
23 3013001100 HRREEH R DI Special Part 1
24 301120 I TR 1
2 501011 HATM5 X 10 2
26 301511024 LT EIRET screw 2
2 W01001 4 washer 2
28 30112065 SERHRL fabric guide 1
29 30112066 HERHSR2 fabric guide 1
30 501011 R4 M5X 10 screw 2
31 W01009 5 washer 2
32 30112035 i SEHF2 bracket 1
33 03B 1
31 30109020 FAEIHFL fabric guide 1

66




TV HEZIA L A Al T T R

LA SR 5

2GS T I, MG LA IERE A BT T A5
E Efﬁﬁﬁl{ﬁ"%éﬁﬁﬁi’i"i%%‘
AFEZHEIEE. TSN, FERY FRARL AT SRR, BERRERASERNT, RISZROSCH
5. EFFAEIINLE AR i 7 56 o] Haat 5
G AL G Tk, B Dk S AT LR T
7%@]&&“1155&3&)’%’]1%(&1 Ytﬂ?%vﬁi%?ﬁﬁ&ﬁ)\ﬂﬁﬂ"ﬁ(é;éﬂﬁl&irvEU?“%
A I RN R 2 sl
9K Tl SFAENL S ELEEHLA 1L T ﬂﬁ(ﬁ\ FEHUHE R T T IEARN SR T
10— RAAEIE TR % AT
1LAE RS T IS TR A HUSCBOR B AR S T
125N R B S
BT IENZLIER, WERE ﬂiﬂ,@a [ R AEANSZ R ATUA B AT SRR M P BT (8
14, FUVRA Sk 7 Pl 4 A2 5
15, DI FAENL CAEHILERS E & LA BE R
FRRER :
1o A PR e A Y PR R A A R 4 M R (B SREAT SR A
2y THTEREFISE)R RO S A A, D AL RE AT HE .
3y IR BEBRIG U E RIS TR, BEKT RN EHAEG, WOEFWI
ﬁ'\ *Jﬁ;ﬁ*fg&gﬂfﬂimﬂﬁﬁwﬁﬁﬁ“ﬁE‘]&Yﬁiﬁ}%&@v 1sﬁ¢$&%&%ﬂﬂ#ﬂ:@ﬁ‘]$lﬁ&
&,

Notes for safe use of industrial sewing machines:

1.Basic measures must be observed.

2. Pass the specialized training and master sewing machine equipment performance.

3. All safety devices should be checked before use.

4. When installing needle, and changing needle, presser foot, plate, feed dog , bent needle, hook or repairing, the
power supply should be turned off immediately.

5. Power should be turned off when leaving the sewing machine or workplace.

6. When using the clutch motor, please wait until the motor stops completely.

7. The machine oil and other liquids used in sewing machines and ancillary devices should be cleaned immediately
when they are put into eyes or touch skin.

8. Do not touch the parts or devices when the machine is powered by hand.

9. The repair, ion and adj of the main isms of the relevant industrial sewing machines and overseers shall
be carried out by specialized technicians.
10. General mai is carried out by speciall, d persons.

11. Electrical repairs should be performed under the supervision and direction of the electrical technician.
12. The machine should be cleaned regularly during operation.

13. In order to operate normally and safely, ground lines should be installed, and they should be used in an environment free
from strong noise sources such as high frequency welding machine.

14. Power plug should be installed by specially-assigned person.

15. Industrial lockstitch sewing machine and overlock sewing machine can not be used except the designated use.

Environmental requirements:

1+ Please dispose the waste oil and other waste products properly according to local environmental protection requirements.
2+ Please turn off the power after use to reduce power consumption.

3+ Please use under the voltage and environment required in the manual to extend the service life of the product and reduce
waste generation.

4+ Do not treat the machine and its accessories as ordinary household garbage after being scrapped. Please comply with local
laws governing

the disposal of the equipment and its accessories and support recycling operations.

67



W4-D-05 25 3k e L% i) 35 3 55

L bR E

ERREFE AU DRORE AEMEAFIERT, KEM 8 35 A SISERE

FE, & BEEE RRNE SN, SHaiERER, KB fHmEERNERD, PHEEiE

©)

e

R, EREEHEEENGNERESY, FEHNZRAE.

2. HRMELHEIR

Fs WE TSR

EREEEERER TR RRE:

o FiETZHSE 5SS REIIEHRE | FEREREER;

ERE R RE B R L RSB R

HRIT 4008876858 -
EERGHREERE;

El St HLIEH TR R E AR R RS AR
T 4008876858 -
EERGHREERE;

E2 it yEHBR EELE R RE B R L RSB R
HRIT 4008876858 -

3. FEHISEMAEO

BiEED

FitaEn

68



N =) 3
20 4% WA-DHL %5 AR #AF UL A B
Instructions of . -[) Interlock sewing machine panel operation
A< 88 A8 FH XU B SR KB S HOR % L 7E P RS, AN AL RRCP”,
SR RN AR R ALE, b RS mERTR (1D .
In P interface, the first tube display “P”, the second tube display shows the current
needle position, picture 1 shows the upper and lower needle position.

-1 L
CRCICRC)
LI Modify speed

FERFHL P R HE+E e -4, IR M ATEe, K+ d R 100RPM (3
B 1, H-SEE AL 100RPM CEUEBIR 1), K+t (-8 nrscmbug
@ GERD, I+ RSE- 54 3 B, ANREBENEESE, HEER
| p S,

The panel shows “P”. Then press + or — to adjust speed up and down, short-press

)

+ or — to adjust speed up 100RPM and down 100RPM, long-press + () speed rapidly
up (down). After 3 seconds, the parameter saved and the panel back to the “P”.
21541524 Needle Position Adjust

FE P JHIH R, KAL+82 3 AR, WLl LR L.

The panel shows “P”, press +for 3 seconds, then set the position up or down.

= e | P
Ni e VR A range | Defaul Description

t

PR, KHA—AAH 3s, THABARRAE, FRRF
The panel shows “P, press +and — for 3 seconds, inter engineers interface, and it
shows “F”

| P 05 | off
LED light adjustment 1 FJE 173 level 173
SRl [} 500rpm poL DA
[ s 05-55 | 50 | Decline by 500rpm every
Limited sewing speed %
time
FEEHLIF 5 -
M | Switch of needle position o=t 1| 0:KM off 1.3 on
H | KR [ Dormancy time 0-6 3 | 0: Kifloff  unit: 10min
L
v | EMEGORALAE Speed | oy | o o i off 1. IFR on
display

69



TE F SR, K 3s, MANESY, SRR

The panel shows “P", press— for 3 seconds, inter monitoring parameter, and it shows
ol

SR X 100= the showing number
multiples by 100 equal to the real speed

J1 | L Real-time Speed

EUI Real-time | 2714 X 10=3F7 )% the showing number

12
Power multiples by 10 equal to the real power.
BRI M X 0= HBE  the showing
13 [ AR Input Voltage number multiples by 10 equal to the real

voltage.

Sk 7% 3 SR A N 5 AU L L AL LIS Display
Ja | PistHIE Historical Voltage | the historical lowest input voltage and highest

input voltage.
15 | VIR ACE istorical | BUREFY 5 4R Display historical
Error error code(only show the latest 5 ).

R X 100= 5% b I 17
SFIZ 7 Cumulative 1»9‘1%‘&( 100= 5 BRI [ (Hour)  the
I3 showing number multiples by 10 equal to the
Running Time
real time(hour).

3ARF W BB Factory reset
FEP AV, K-8 38, SHCKHKE ) RE. (4, )5, J6 ki

Bl R

Lo
4 S HVLBAR Parameter description

The panel shows “P”, press — for 3 seconds, the parameter will back to factory

setting.

5AERIS LR Error code description
iR W& *%  Solutions
Error Reasons
code

i e TR A LR TR e TR A A R

R AU R GRS R RE IR EmMTY

FHEAAE, PRI RTIEE S ik

wplse | DUBRBEDEN. )

€1 Motor stuck | The motor run out of load capacity, please reduce the

load capacity for the motor and then restart the

motor;

Please check if the plug of motor loose or drop;

Please check if the sewing material is too heavy;

Please check if the machine needs lubrication.

[LELVEE S RN RREMI BRI, IR A:

L L] u‘ i @ @%Tﬁfﬂﬁ!‘?w A
software SBLIBTEA, AR TS B L Motor used

over-current | too much, Restart machine after several minutes, then

E2

! please check if the fabric much too heavy.

70



EBLBERRIL, BRI, A AT T T
PRE

SHRAERY | WRHTRE R4 3s FRIF):
E3 | Parametersave | ¥ WS W BB G MARERR U, RUUBR
abnormal LRt Restart machine after several minutes or
reset machine(press ~3s ); If the problem
unsolved, please contact dealers.
RHLERRES | R AR S OE B R AT, RS S
4 S Hall of the | ZRJ2 7517 674, 3§12 7718 Hi 2R % 48T . Please check
motor with | if the 10core line connect well or not, please check if
problem the connect line of hall is well or not.
. R A R e B, WA LT
RUBESRE | o,
B | e svn'c';‘miler Forget to insert the synchronizer cable before turn on
4 the machine To check the both up needle position
signal - e .
signal and the down needle position signal is working.
R RN B IET B, R %
Tk B JEARIR, Hi L 75 £ - To check if the presser foot
€6 | Speed governor | back to the correct position or not , to check if the
abnormal safety switch button is damaged or not, the outlet is
abnormal or not.
R AR T R AR R
B
R B | A IR HTT R/ S G AR 2 R % 75
- i Current | HLAE). Please check whether the circuit board is
detectionand | clean;
circuit fault | Please check whether the power voltage is normal;
Please wait after restarting the power or reset(please
carefully check each function of the power board).
[y %ﬁ){y%/ﬁiﬁ%ﬁ#%: RO R AN 1
n | tordwee | EWKSLTIEL Please cut off the power and
over-current | TestartiPlease check whether the supply voltage is
normal;Please try to restore factory defaults.
SLIPYIMTRLIE, JF R AR R T, R,
Yo i U 8 e PR A0 W AL A (05
ARG 4
Eb System Hi: 220V). Immediately cu!.off the power, and check
over-voltage | Whether the supply voltage is too high, if yes please
adjust the rated voltage, then start to work(rated
voltage:220v).
PR e P TR 7 7+ 2% o L dn LT s/ 5L il
RARHE | fFA0k St 4 TALIE). Mean the voltage abnormal,
EC System please check if the voltage is ABFmal or not; Means waiting

under-voltage

for the power, and need to restart again or recover to the
factory reset.

71




ARTTEELDHL
S EEH S EIEMSE
Leadingin global sales

400-8876-858
www.chinajack.com

BO6

JACK SEWING MACHINE CO.,LTD.

201941054 _Edition: October,2019

AR D BIRAT) JACK SEWING MACHINE CO.,LTD.
FEHFTEEMHITR=RRSAIERER100088 NO.1008,DONGHAI AVENUE EASTJIAOJIANG DISTRICT, TAIZHOU CITY , ZHEJIANG
B8 iE :0086-576-88177788 88177789 TEL: 0086-576-88177782 88177767  E-mail: sales@chinajack.com

1& K :0086-576-88177758 FAX: 0086-576-88177787 www.chinajack.com
FRFERS 1 Q/TK007-2017 Standard code of the products:Q/TK 007-201:

ERNAER | BRBFEA . TR You il be notinformed i the e has baen revised. lease set sample as standard.



	空白页面
	空白页面
	空白页面
	空白页面
	空白页面
	空白页面
	空白页面
	空白页面
	空白页面
	空白页面
	空白页面
	空白页面
	空白页面
	空白页面



